29 28 14 21 26 25

99 91 90
17 24 23\

»
\.( .




NO. |Code DESCRIPTION QTY
1 (91221 BOLT BS1768 3/8-24UNF*38 1
2 194042 FLAT WASHER 1
3 1602001 BLADE WASHER 1
4 |602005 BLADE 1
5 (602057 BLADE ADAPTER 1
6 606028 FRONT WHEEL 2
7 1606247 FRONT AXLE 1
8 [601006-136 |DECK 1
9 (90060 NUT M6 8
10 |606150 AXLE PLATE 4
11 (91404 BOLT M6*14 12
12 191346 BOLT M8X25 3
13 194040 SPRING WASHER 3
14 194041 WASHER 4
15 1220013010033 |ENGINE 1
16 190063 NUT M5 4
17 90059 NUT M8 4
18 191868 BOLT M8*45 4
19 605006 STEM 4
20 |94036 CIRCLIP ®5 2
21 |604098 TORSIONAL SPRING (L) 1
22 1604017 AXLE(REAR COVER) 1
23 |604095 REAR COVER 1
24 1604099 TORSIONAL SPRING (R) 1
25 191881 BOLT M8*16 4
26 |601076 RIGHT HANDLE SUPPORT 1
27 |605098-206 |[TRIANGLE KNOB 4
28 |605016-206 |LOWER HANDLE 1




29 (605221 CLIP 1
30 (605010-136 |BRAKE LEVEL 1
31 |605007-053 |SOFT GRIP 1
32 |90061 NUT M6 2
33 605296 BRAKE CABLE 1
34 192118 CROSS SLOTTED HEAD SCREW M5X25 2
35 |605008-206 |UPPER HANDLE 1
36 (605009 ROPE GUIDE SUPPORT 1
37 |90016 NUT M6 1
38 (92103 CROSS SLOTTED HEAD SCREW M5X30 2
39 (601172 RIGHT HANDLE SUPPORT 1
40 |604146 LOWER COVER ASSEMBLY 1
41 |604097-069 |A STRAW BAG UNDER A STRAW BOX 1
42 |606007-206 |WHEEL COVER 2
43 90057 NUT M10*1.5 4
44 191867 BOLT 2
45 |603003-206 |HEIGHT ADJUSTER COVER 1
46 603037 HEIGHT ADJUSTER LEVER 1
47 1603002 SPRING LAMINATION(HEIGHT ADJUSTER)| 1
48 [606001-206 |WHEEL COVER 2
49 1606241 REAR AXLE 1
50 (90058 NUT M6 6
51 |603075 HEIGHT ADJUSTMENT LINK BAR 1
52 1603062 HEIGH ADJUSTER SPING 1
53 |606002 FRONT WHEEL 2
54 194046 FLAT WASHER 4
55 |94057 WASHER ®8.4*20*2 2
56 |604096 GRASS BOX BRACKET 1




824




NO. Code DESCRIPTION QTY
1 410208 THE CRANKSHAFT BOX BODY 1
2 415601-138 |OIL GAUGE ASSEMBLY 1
3 316101 THE VALVE LIFTER 2
4 292101 ROCKER ARM 2
5 91818 ROCKER ARM FASTENING BOLT ASSEMBLY 2
6 316001 VALVE SPRINGS 2
7 311802 INLET VALVE SPRING SEAT 2
8 300605 CIRCULAR PLATE 1
9 241806 VALVE OIL SEAL 2
10 91816 OIL DRAIN BOLT M10X1.25X15 1
11 191067 STUD M6X77 2
12 191035 STUD M6X100 2
13 94007 OIL DRAIN BOLT WASHER 1
14 93522 THE CRANKSHAFT OIL SEAL 1
15 194225 THE CRANKSHAFT FLAT MAT 1
16 410901 POSITIONING PIN OF CRANKCASE 2
17 97114 THE SPARK PLUG 1
18 1413902 CHECK BACK CLIP 1
19 191370 BOLT M6X16 8
20 (91366 BOLT M6X18 2
21 91369 BOLT M6X25 8
22 90014 NUT M12X1. 25 1
23 [90038 NUT M6 2
24 |90035 NUT M6 7
25 [310606 BREATHING VALVE SPRING 1
26 (93537 PENDULUM STEM SEAL 1
27 96130 AIR FILTER GASKET 1
28 93541 THE CRANKSHAFT OIL SEAL 1
29 414301 CENTRIFUGAL GOVERNOR GEARASSEMBLY 1
30 (411101 CYLINDER CRANIUM 1
31 95662 EXHAUST PIPE 1
32 410101 CRANKCASE COVER 1
33 411201 THE PISTON 1
34 1415501 THE PISTON PIN 1
35 1411301 PISTON PIN RETAINER 2
36 411601 PISTON RING ASSEMBLY 1
37 411502 CONNECTING ROD COMPONENT 1
38 419902 CRANKSHAFT TIMING DRIVING GEAR 1
39 410301 THE CRANKSHAFT 1




40 1410601 BACK TO THE OIL CHAMBER 1
41 1412001 CAMSHAFT ASSEMBLY 1
42 1411901 THE VALVE PUSH ROD 2
43 1412201 LIMIT PLATE ASSEMBLY 1
44 1411701 INLET VALVE 1
45 1415901 THE EXHAUST VALVE 1
46 1412901 AIR FILTER ELEMENT 1
47 1412801 CARBURETOR ASSEMBLY 1
48 196227 INTAKE GASKET 1
49 1412301 CARBURETOR CONNECTION BLOCK 1
50 419901 ADD PUMP 1
51 96228 CARBURETOR GASKET 1
52 413701 MUFFLER 1
53 412502 MUFFLER HOUSING 1
54 414801 START THE TRAY ASSEMBLY 1
55 414902 IN THE HOOD 1
56 [414101 SPEED REGULATING SPRING B 1
57 414201 VERNIER C SPRING 1
58 [412701 THE THROTTLE LEVER 1
59 413901 SWINGING ROD 1
60 (414401 SPEED CONTROL CONTROLLER 1
61 (414001 CONTROL ARM 1
62 (413101 THE FUEL TANK 1
63 [293601-055 |[THE CAP 1
64 97588 IGNITER 1
65 410403 THE FLYWHEEL COMPONENTS 1
66 415301 THE BRAKE COMPONENTS 1
67 96229 OIL RETURN CHAMBER COVER GASKET 1
68 [91031 IGNITION STUD 1
69 191070 START COVER STUD 2
70 191061 TANK STUD 2
71 95584 FUEL PIPE 1
72 196230 EXHAUST GASKET 1
73 94408 FUEL PIPE CLAMP 2
74 299904 FILTER 1
75 (304501 START THE CUP 1
76 414601 THE IMPELLER 1
77 416306 START SMALL CAP 1
78 96251 CYLINDER HEAD COVER GASKET 1




